



WOOD.BE

# REACH: TEST ATTESTATION

with reference to RP-26-0090

<b>Customer:</b>	<b>KOSKISEN</b> Tehdastie 2 16600 Järvelä Finland
<b>Date:</b>	28/04/2026
<b>Subject:</b>	Formaldehyde release test according to the applicable standard
<b>Product Name<sup>(1)</sup>:</b>	Particle board KoskiPan
<b>Reference documents:</b>	NBN EN717-1 (Wood-based panels - Determination of formaldehyde release - Part 1: Formaldehyde emission by the chamber method) Commission Regulation (EU) 2023/1464 Appendix 14
<b>Loading Factor:</b>	1m <sup>2</sup> /m <sup>3</sup> (EN717-1)
<b>Results:</b>	0,038 mg/m <sup>3</sup>
<b>Evaluation:</b>	The result of the tested samples is below the limit value of 0,062 mg/m <sup>3</sup> according to EU regulations. This product, as tested in RP-26-0090 is REACH-compliant.

Brussels,

Ing. R. Van Pestel  
Lab Manager

(1) Information communicated by the customer  
The results only relate to the tested samples.  
Unless stated otherwise, the mentioned standards refer to the latest active version of these standards.